TOOLS

REQUIRED
Bdtle i‘ ®

THE GRILL THAT COOKS

BREAKFAST
LUNCH AND DINNER

4638248 / 04165032 {01-03-02)

Bitg€asy

4638248
ASSEMBLY MANUAL

THIS GRILL IS FOR
OUTDOOR USE ONLY

CAUTION: Read and follow all safety
statements, assembly instructions,
and use and care directions before
attempting to assemble and cook.

INSTALLER/ASSEMBLER: Leave
these instructions with consumer.

CONSUMER: Keep this manual for
future reference.

A WARNING

Failure to foliow all manufacturer's
instructions could result in serious
personal injury and/or property
damage.

A CAUTION

Some parts may contain sharp edges
- especially as noted in the manual!
Wear protective gloves if necessary.

If you have any questions or need
assistance during assembly, please
call 1-800-241-7548.

Visit us on the web at:

www.charnmn.com‘B l.“ﬂil |



B
]

NOTE: To prevent scratching, lay grill on packing material to assemble.

-

Remove end of rating label on back of upper panel
and apply to your warranty card in box #5. If labe!
cannot be removed,write the numbers on your
warranty card.

ol NEVER Store a spare
i_ L& A DANGER near this barbecue.
g 3 25! NEVER Fill the tank b
g,g 88! fire causing death or
= e .:_.F!: ocCur.
£ § Egi NE JAMA'S remiser u
B az22 propane sous le gril ¢
5 £ 33 NE JAMAIS rempllr 2
©z 3% 80%. Unincendie pot
- causer des blessures

This label contains the medel and serial number for your grill. You should write this
information on page 2 of the LP Gas Grill Use and Care in the “Warranty Information” box.

- /

T A B ST B el £ e eeoa Y I S I e 1



1st: Unfold legs. Do not stand cart up until front panel is attached. The front panel stabilizes
the cart.

Items to Assemble:
2 Wheels

1 Tank Bracket

2 Axle Bolt

2 Hitch Pin

1-1/4" Carriage Bolt

1 Tank Retainer
1 1-1/4" Carriage Bolt
1 Wing Nut, Metal \

2 Control Knobs

Q
Wheel attaches /N 7 5 T Tank Retainer
to BOTTOM HOLE
onlegs
________ Hub on wheel faces into leg.
' Attach in bottom hole on leg
with axle bolt and hitch pin.
o Tank Bracket
s
O - ~~i[ S T
Qty: 2 N Qty: 2+
ety
Metal




ltems to Assemble:;
1 Upper Panel

4 27 Carriage Bolt

4 Wing Nut, Plastic

1 Lower Panel

3 2" Carriage Boit

3 Wing Nut, Plastic Upperl Panel
[
I

Lower Panel \

Plastic
Qty:7

Lower Panel inserts into Upper Panel

B

Slide Upper Panel
under UFC




Siand Cart up "'sht% L

items fo Assemble:

1 Left Shelf

2 3/4" Carriage Bolts

2 Wing Nuts, Mefal

2 Wing Serews, “AB” point

Qty: 2

End has
sharp point
QABI!

View looking down

A+ Insert 314" Carriage Bolts into bracket

on Legy\

Make sure all four tabs are
inside slots before fastening

...............



ltems to Assemble

1 Sidebumer

1 Sideburner Tootholder

2 314" Carriage Bolts

2 Wing Nuts, Metal

2 Wing Screws, “AB" point
2 Wing Screws

o

Qty: 2
Blunt end use to
attach Tootholder to Sideburner Shelf

-

Qty: 2

End has
sharp point
“AR"

Make sure all four tabs are
b inside slots before fastening

3 |

o<
o2

2nd

1st Attach Toolholder to Sidebumer
Tabs on Toolholder with blunt end wing nuts.
lock into Sidebumer

Shelf

TR

S

T
Insert 3/4” Carriage Boits into bracket on Legs

/ ;’J ]

{nemwiv;m;m.s;:: PR R

ROt




1st: Remove styrofoam pad

ltems to Assemble:
2 Tent Frames

2 Burner Tents

2 Grates

1 Griddle

1 Shield

Griddle

4th: Burner Tent

3rd: Tent Frame

2nd: Shield

£




1 Grilt Lid
2 Hinge Pin
2 Hitch Pin

Qty
A |
P !
< -~ | L
7 aty:2 .-' ! g
Hinge Pin

and Hitch Pin

%3

ond ltems to Assemble:
1 Logo Plate with clips
1 Handle
2 Wing Nuts




ltems to Assemble:

1 Warming Rack

Warming
Rack




ltems ta Assemble:
1 Chain with Coupling
1 Match-Holder

See Use & Care Manual for
“Match Lighting Instructions”

Place end of chain through hole, reattach coupling to end of chain.
Thread eyeiet on other end of chain into loop of match holder.

i Iii{}.u.s-u,x;uuufﬁam Axw»'&'wﬁlul‘
i b

e
—

e ’ r’xcw-oocxxm A ORI R AD OB
-...——- Eyelet End

-———— Match-Holder -




1st: Insert Valve into Sideburner Tube and snap valve cup into bottom of shelf (see inset for proper engagement).
2nd: Attach long wire from beneath console to electrode beneath Sidebumer.

IMPORTANT

Froper
tube-to-valve
engagement

4638248




i

AR

T

g

RS

Iltems to Assembile:
1 Grease Clip

Hang grease clip from center of grill bottomn.
Hang an empty soup can (not included) from grease clip.

A CAUTION

+ Failure to install can in clip wilt cause hot
rease to drip from bottom of grill with
tisk of fire or property damage.

SRR

A B R

3

Center of
grifl bottom

o e R S e O R R R

urysprapa s a3 EE
B

EEE T

&
"
]
]
]



SRR A B T SRR HOEEE SRR e s s S R o  BRG LT 0 1 AT R

ltems to Assemble:
1 LP Tank

Wing-Nut
Loosen wing-nut on tank hoider.

Center base of tank in notches between wheels.
Lower tank holder onto tank and tighten the wing-nut.

Notch in Tank
Holder

Hose going

LP tank is sold separately. Fill and leak check before
{o Sideburner valve

attaching to grill and regulator.

See Use and Care to perform the “Burner Flame Check”
and important safety instructions before using

i

G

A CAUTION

» TankK colfar opening must face to front of cart once tank is
attached.

* Failure to install tank correctly may allow gas hose to be
damaged in operation, resulfing in'the risk of fire.

S

IR




c

"ﬁlll"l."'_’"l" [T

z [ 1]
y Illlllfllﬂllllllflﬂll;‘

w7

H

LR




~ Parts List - Model 4638248
Key Qty. Description .. ........ Part # Key Qty. Description .......... Part #
A 2 BumerFrame....... 4151014 CC 1 LeftShelf............ 4520012 :
B 1 Griddle... .... . . . 4152038 DD 1 Sideburner Assembly . .. 4520014
C 1 WarmingRack .. .. .. 4152043 EE 1  Sideburner Bumer ... .. 5068017
D 1 Cooking Grid, 12'.. .. 4152045 FFY GallTop oo 4081964
E 1 Cooking Grid, 15" .. .. 4152046 GO 1 Seld o 2901038
HH 2 Control Knob........ .. 4154507
Fo1 Hande ... 4154488 I 1 SidebumerKnob. ... ... 4154471 |
G 1 Sideburner Tool Holder 4154520 J 1 LogoPlate ... . . .. 4157147
H 1 Sidebumer Grate .... 4156179 -- 1 Hardware, Cart Assy. . . . 4254007
| 2 Wheel............. 4156957 -- 1 Hardware, Shelf . ... 4254011
J 2 BumerTent......... 4500226 KK 1 GreaseClip........... 5156607
K 1 UpperPanel........ 4502072 LL 1  Sideburner Valve Cup. . . 4154476
L 1 LowerPanel... ... 4502073
M 1 TankSuppott........ 4502098
. N 1 TankRetainer....... 4502113
.0 2 #10x1/2" Screw, setian 4080043
P 2 PWotPin........... 4080066
Q2 3M6PalNut........ 4153096
R 1 IgntorWire. ... 4153184
.S 2 LegExtender....... 4154516
T 2 HihPin.......... 4156515
U 1 Carry-over Tube ... .. 4500227
V 1 Rightleg.......... 4502158
W 1 Console Assembly . .. 4530054
X 1 dgnitor............. 5156113
Y 1 Leftleg............ 4502159
Z 1 GrillBottom......... 4580316
AA 2 Bumer............. 5068016
| BB 1 Sidebumer igntor Wire. 5156110




